KICK'IN & SCREAM'IN - March 10th, 2018 - PoorManProps 0.75

— 0.5

Parts Identification
A - 2"x4"x24" Wood
B - 2"x4"x16" Wood
C - 2"x4"x12" Wood
D - 2"x4"x4" Wood
E - 3/4"x8" PVC

F - 3/4"x16" PVC - Qty 4
G-3/4"x7"PVC - Qty 2
H - 3/4" 90Deg Elbow - Qty 3 T
|-3/4"T-Qty 2 2x 2.5 L#Z ROL 2x 0.25 8 A
J - 3/4" Coupler - Qty 2 » -~

K - 3/4"x6" PVC ‘ S i
L - 3/4"x4" PVC L RN
M - Motor Assembly —

1/4"-20 x 2" Hex Bolt - Qty 5 S - 2
1/4"-20 x 1.5" Hex Bolt (Full) - Qty 1 : A E
1/4"-20 x 2.5" Hex Bolt (Full) - Qty 3 : 9
1/4" Washer - Qty 28

2x 0.75

[

o)

O
S

Post Anchor - 4" x 4" ‘
Angle Clip-17/16"x17/16"x 2 3/4"-Qty 2 . ' \wiRe ROUTE
Aluminum Rod - 1/2" x 8"

1

: |
1/4" Lock Nut - Qty 15 : . ,
1/4" x 2.5" Hex Screw - Qty 1 ! jﬁ s I Wire Lengths:
DryWall Screw 1" - Qty 10 : —7#2  #1 -7
DryWall Screw 2" - Qty 6 v [0 | #2-8"Rod
L Bracket 1.5" - Qty 3 ! ~——F 1 #3-9" |
Sheetmetal Screw #8/#10 - Qty 4 : 43 ! #4 - 9.5" 9 =
Wire Lug - Qty 8 . #4 = I
Wire - Qty 36" Length e = 3 @
Chicken Wire - 2' x 3' : EF* : 1

1 1




PIVOT MOTOR ASSY
o NECK ASSY

Center Area

0.5 —

Position sides
centered.

0.5

LEG ASSY x2

Basic Instructions:

1. Cut all wood and PVC pieces to specified lengths.

2. Assemble wood pieces using 2" drywall screws.

3. Attach L-Brackets for the neck and leg pivots using 1" drywall screws.

4. Assemble PVC neck assembly - 3 pieces =—

5. Assemble PVC leg assemblies - 6 pieces per leg -;— 25

6. Drill 1/4" bolt holes in neck, legs, and pivot piece. - 9 total — F 5

7. Assemble bolt configuration 'A' in neck, legs and pivot. - 5 total =9 Wire terminals go
8. Assemble neck assembly on to the bracket using bolt configuration 'B'. j here once created
9. Assemble leg assemblies on to the brackets using bolt configuration 'B'. = '

-
o

. NOTE: Do not overtighten nuts, causing PVC to deform. Snug is good enough.
. Assemble pivot arm to wood using Hex Screw. - 1 washer above & below PVC.
. NOTE: Do not tighten pivot center bolt. Pivot needs to be able to freely move.

. Assemble motor frame using 4 self drilling screws. - 3 pieces

N
—

Bolt Configuration 'B'

A A
w N

—_
N

. Drill motor mounting holes into frame using 1/4" size. - 3 holes _J Red (+12vdq) to (<)

. Assemble motor into motor assembly. Tighten all 3 bolts evenly till all are tight. " . ema Blue or Green (-) to (-)
. Mount motor assembly on to wood frame using 1" drywall screws. Bolt Configuration 'A -

. Cut wire to desired lengths. - 4 wires '
. Crimp ends onto the ends of all wires. - 8 total

. Connect wires to their mounting locations using bolt configuration 'A’.
. Wire motor electronically.

. Add chicken wire onto chest area - roughly 3ft length.

-
(¢}

—_
(0]

A A
oo N

—_
©

NN
- O

To Powersupply







